
1873

18
0

 1
94

6 

Revet assembly instuction

130624

Illustration below shows a start section (U60-41)
assembled togeher with one add sections (U60-42)

Ground 
level

2500

cc 2500cc 2500

7700

21
90

REVET 7700mm

1

2

1

2

5

5
5

7
7

7

6

6 6

4

4

7
7

3
7

4
4

1 Post left                                               U60-40-1-1V         
2 Post mid                                              U60-40-1-1M        
3 Post right                                             U60-40-1-1H     
4 Post front                                             U60-40- 1-2        
5 Mounting plate (rolled sheet steel   U60-40-1-3      
6 Steel tube for bicycle racks              Ö03-47-5X     
7 Support brackets                               U60-40-1-41

U60-42 Add section (5pl).

1x Post mid                  U60-40-1-1M                
1x Post front                 U60-40- 1-2          
1x Mounting plate       U60-40-1-3          
1x Steel tube for racks Ö03-47-5U  
3x Support brackets     U60-40-1-41 

Including fasteners screws, nuts, 
washers:

- To attach posts, front legs
and support brackets:

1x Screw M6S M12x45 A2
2x Washer BRB M12 A2
1x Nut M6M M12 A2
3x Screw M6S M10x40 A2
6x Washer BRB M10 A2
3 Nut M6M M10 A2

Srcew for Steel tube for bicycle racks 
2x Screw M8.

U60-41 Startsection parts (10pl).

1x Post left                                     U60-40-1-1V         
1x Post mid                                    U60-40-1-1M        
1x Post right                                   U60-40-1-1H     
3x Post front                                   U60-40- 1-2        
2x Mounting plate                        U60-40-1-3      
2x Steel tube for bicycle racks    Ö03-47-5     
6x Support brackets                      U60-40-1-41

Including fasteners screws, nuts, washers:

- To attach posts, front legs
and support brackets:

3x Screw M6S M12x45 A2
6x Washer BRB M12 A2
3 Nut M6M M12 A2
9x Screw M6S M10x40 A2
18x Washer BRB M10 A2
9x Nut M6M M10 A2

Screw for Steel tube for bicycle racks 
4x Screw M8.

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A-03

A3

Blad 1 av 5Skala:1:30

DWG NO.

TITLE:

Sign.AÅ



1

2

1

42

5

5
5

7
7

7

6

6 6

4

 2700 

 2
18

9,
62

 

 1
80

 

Ground level

1

2

4
5

6 6

6

3

3

U60-41U Startsektion ståldetaljer (10pl).
Utan hjulhållare.

1x Stolpe vänster                U60-40-1-1V
1x Stolpe mitt                      U60-40-1-1M
1x Stolpe höger                   U60-40-1-1H
3x Främre stolpe                 U60-40- 1-2
2x Mittplattjärn                     U60-40-1-3
2x Följarrör                          Ö03-47-5U
3x Förstärkningsstag           U60-40-1-41

Inklusive skruv:
- Att fästa samman stolpar, främre ben
samt förstärkningsstag:

3x Skruv M6S M12x45 A2
6x Bricka BRB M12 A2
3 Mutter M6M M12 A2
9x Bult M6S M10x40 A2
18x Bricka BRB M10 A2
9Mutter M6M M10 A2

Bult till följarrör
4xM8 skruv

U60-42U Påbyggnadssektion
ståldetaljer. Utan hjulhållare.

1x Stolpe mitt U60-40-1-1M
1x Främre stolpe U60-40- 1-2
1x Mittplattjärn U60-40-1-3
1x Följarrör Ö03-47-5U
1x Förstärkningsstag U60-40-1-41

Inklusive skruv:
- Att fästa samman stolpar,
främre ben samt förstärkningsstag:

1x Skruv M6S M12x45 A2
2x Bricka BRB M12 A2
1x Mutter M6M M12 A2
3x Bult M6S M10x40 A2
6x Bricka BRB M10 A2
3Mutter M6M M10 A2

Bult till följarrör
(2x M8 skruv.

1 Stolpe vänster          U60-40-1-1V         
2 Stolpe mitt                U60-40-1-1M        
3 Stolpe höger            U60-40-1-1H     
4 Främre stolpe           U60-40- 1-2        
5 Mittplattjärn              U60-40-1-3      
6 Följarrör                     Ö03-47-5X     
7 Förstärkningsstag     U60-40-1-4

U60-40 Revet single section with 5 pl

U60-40 Single section parts (5pl).

1x Post left                                     U60-40-1-1V                
1x Post right                                   U60-40-1-1H     
2x Post front                                   U60-40- 1-2        
1x Mounting plate                        U60-40-1-3      
1x Steel tube for bicycle racks    Ö03-47-5     
3x Support brackets                      U60-40-1-41

Including fasteners screws, nuts, washers:

- To attach posts, front legs
and support brackets:

2x Screw M6S M12x45 A2
4x Washer BRB M12 A2
2 Nut M6M M12 A2
6x Screw M6S M10x40 A2
12x Washer BRB M10 A2
6x Nut M6M M10 A2

Screw for Steel tube for bicycle racks 
2x Screw M8.

1 Post left                                               U60-40-1-1V                 
2 Post right                                             U60-40-1-1H     
3 Post front                                             U60-40- 1-2        
4 Mounting plate (rolled sheet steel   U60-40-1-3      
5 Steel tube for bicycle racks              Ö03-47-5X     
6 Support brackets                               U60-40-1-41

Revet assembly instuction
130624

ITEM NO. PART NUMBER Number DESCRIPTION QTY.
1 stolpe HVM U60-40-1-1V Revet stolpe vänster 1

2 stolpe HVM U60-40-1-1H Revet stolpe höger 1

3 Följarrör2 Ö03-47-5 Goggle följarrör för hjulhållare 1
4 plattstål mitt2 U60-40-1-3 Revet plattstål mitt 1

5 Fjällpanel 26002 U60-40-2 Revet fjällpanel enkel sektion 26

9 revet ben U60-40-1-2 Revet främre ben 2
10 Hjulhållare2 Ö03-49 Goggle hjulhållare standard 5

11 Revet_Stag i framkant U60-40-1-41 Revet förstärkningsstag 3

12 Skruv M6S M12x40 A2 2

13 Bricka BRB M12 A2 4

14 Mutter M6M M12 A2 2

15 Skruv M6S M10x40 A2 6

16 Bricka BRB M10 A2 12

17 Mutter M6M M10 A2 6

18 Stoppskruv M8x8 A2 2

20 ISO 8765 - M12x1.5 x 
70 x 30-N 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

2 av 5
SKALA

FILNAMN

BESKRIVNING

REV.

FORMGIVAREKONTROLLERAD AV

RITAD AV

Anders Å
STORLEK

A3
DATUM

Revet assembly 
instruction

MATERIAL YTFINISH

1:30

DATUM

2017-09-26

  
BLAD

A-02
PROD. NR.



106

120

22

34,3

2600

12
0

 3
2,

3 

 70  1280  1220  30 

U60-41-2H

U60-41-2V

U60-41U60-41

12
0

30

34
,3

1220 1220

2500

8

8

12
0

32
,3

30 1220 1280 70
2600

Wood panels Revet U60-41U
 

Start section

U60-42-2

U60-42
(Add section)

U60-41 start section

26x Wood panels U60-41-2V
26x Wood panels U60-41-2H
156x Carrige bolt M8x40 vfz
156x Nut M6M M8 A2
156x Washer FBB M8 
460x  Wood screw RXS B8x16 (dvs 4,2x16mm) stainless

U60-42 Add section

26x Wood panels U60-42-2
78x Carrige bolt M8x40 vfz
78x Nut M6M M8 A2
78x Washer FBB M8 BRB 
230x Wood screws RXS B8x16 (dvs 4,2x16mm) stainless

Approximate measurements. Small differences may 
occur due to humidity and temperature

Revet assembly instuction
130624

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A-03

A3

Blad 3 av 5Skala:1:7

DWG NO.

TITLE:

Sign.AÅ



Post left U60-40-1-1V

Posts

Post mid U60-40-1-1M Post right U60-40-1-1H

Revet montering
Ingående ståldetaljer

130503

Front post U60-40- 1-2

Mounting plate U60-40-1-3

Steel tube for bicycle racks 
(for 5 bicycles). Ö03-47-5X

Support bracket    U60-40-1-41

Bicycle rack Ö03-49 

Revet assembly instuction
130624

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A-03

Revet stolpe vänster
A3

Blad 4 av 5Skala:1:20

DWG NO.

TITLE:

Sign.AÅ



 1
80

 

B

C

D

E

Pos2

Mounting instruction:

1) Stolparna ska bultas i platsgjutna fundament ca 180 mm under färdig mark. Börja med att gräva ur marken och gjuta 
fundamenten. Ställ sedan upp stolparna i hålen. 

2) Montera följarrören. Följarrören låses mot stolparna med bult från undersidan (pos1). Montera sedan de främre 
stolparna och förstärkningsstagen. De monteras med en genomgående bult. De främre stolparna ska alltid monteras till 
höger om ryggen på stolpen (pos2). Detta innebär alltså att den främre stolpen till höger hamnar på "utsidan" medan 
den främre stolpen längst till vänster hamnar på "insidan" av stolpryggarna.

3) Rikta upp taket så att det står i lod, märk ut och borra fundamentet för expander eller kemankare. Montera 
hjulhållarna med bifogade bifogade M10-torxskruv och svetsmutter. Hjulhållarna fästs i de nyckelhålsformade hålen i 
följarrören. Se till att den vassa skärande sidan av svetsmuttern är vänd mot följarrörets innervägg.

4) Avsluta med att montera fjällpanélen. De nedersta brädorna ska sättas först. Fjällpanelen sätts fast med bifogad 
vagnsbult och mutter. Skallen på vagnsbulten ska var monterad på ovansidan av taket. På yttersidorna är det bara 
hålet längst ut som används (pos 3). När alla vagnsbultar är på plats monteras träskruvar från insidan i de mindre hålen.
Avsluta med att återställa maken runt fundamenten.

Ground level

site cast concrete
 foundation

DETAIL B 
SCALE 1 : 10

Right side gable.
Front post on the right 
of the ridge

DETALJ C 
DETALJ 1 : 10

Left side gable
Front post on the right 
of the ridge

DETAIL D 
SCALE 1 : 10

Holes för
carrige bolts

Holes for wood
screws

DETAIL E 
SCALE 1 : 10

Pos1

Revet montering

1300624

Pos3

1) The posts stands should be bolted into a site cast concrete foundation, approximately 180 mm below the ground. 
Start digging out the ground and casting the foundation. Then set the posts in the holes support so they will be in level.

2) Install the steel tube for bicycle racks. The steel tubes are locked against the posts with a screw from the bottom (pos1). 
Then mount the front posts (M12 screws) and support brackets (M10 screws). The front posts should always be fitted on the 
right hand of the ridge of the post (pos2). 

3) Raise the ceiling so that it is in level (using a spirit level or equalent), mark and drill the foundation of the expander sleeve 
or chemical anchor (not included). Mount the bicycle racks  with the M10 torx screw and weld nut. The wheel holders are 
fastened in the keyhole holes in steel tube for bicycle racks. Make sure that the sharp cutting side of the weld nut is facing the 
inner tube wall.

4) Finish by installing the wood panels. The bottom panels  should be mounted first. The panels is attached 
with the carriage bolt and nut. The head of the carriage bolt should be mounted on the outer surface of the roof. 
On left and right gable use the outer row of holes for the carrige bolts (pos 3). When all the carrige bolts are in place, fasten the 
wood screws from the inside into the smaller holes. Finish by restoring the ground around the foundation.

Revet assembly instuction
130624

Revet assembly instuction
130624

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A-03

A3

Blad 5 av 5Skala:1:20

DWG NO.

TITLE:

Sign.AÅ


	Översikt(2)
	Drawing View66
	Drawing View67
	Drawing View68

	Översikt(2)(4)(2)
	Drawing View80
	Drawing View81
	Drawing View82
	Drawing View83
	Drawing View84

	Fjällpanel
	Drawing View48
	Drawing View52
	Drawing View53
	Drawing View54
	Drawing View55

	Stolpar varianter
	Drawing View7
	Drawing View8
	Drawing View9
	Drawing View56
	Drawing View58
	Drawing View59
	Drawing View69
	Drawing View70

	Montering
	Drawing View62
	Detail View B (1 : 10)
	Detail View C (1 : 10)
	Detail View D (1 : 10)
	Detail View E (1 : 10)


